
Arba Minch Water Technology Institute
Wastewater Treatment

WSEE-3152

Arba Minch Water Technology Institute
Wastewater Treatment

WSEE-3152
In. Dawit.S.Hailemariam(MSc.)

Feb-2020, AWTi, Arba Minch, Ethiopia



Introduction
• What is Wastewater?
• What is wastewater treatment?

oRemoving contaminants/pollutants from wastewater.



General About WWTGeneral About WWT

Some contaminants in WW.
• Suspended solids: lead to the development of sludge deposits and 

anaerobic conditions 
• Pathogens: cause diseases 
• Nutrients:  essential for growth (N, P,…).
• Refractory organics: resist conventional methods of wastewater 

treatment. 

• Heavy metals :may have to be removed if the wastewater is to be 
[...]
without interaction and occur under low solids
concentration.

2. Flocculent settling: particles initially settle
independently, but flocculate in the depth of the
clarification unit.

• The velocity of settling particles is usually increasing
as the particles aggregates.

66

Primary Wastewater Treatment Primary Wastewater Treatment 



3. Hindered/zone settling : Inter-particle forces are 
sufficient to hinder the settling of neighboring particles. 
The particles tend to remain in fixed positions with respect 
to each others.

67

hindered

Primary Wastewater Treatment Primary Wastewater Treatment 



4. Compression settling: occurs when the particle
concentration is so high that so that particles at
one level are mechanically influenced by particles
on lower levels. The settling velocity then
drastically reduces.

68

Primary Wastewater Treatment Primary Wastewater Treatment 



Settling of Discrete Particles (Type I Settling)
when discrete particles is placed in quiescent fluid,
it will accelerate until the friction resistance (drag
force, FD) is equal to the impelling force (driving
force) acting on the particles.

At this stage, the particles attain a uniform or
terminal velocity and settles down with this constant
velocity called settling velocity, .

The settling velocity of this particle is expressed by
Stoke's law,

69

Primary Wastewater Treatment Primary Wastewater Treatment 



Derivation of Stoke’s Law: 3 forces on settling particle

Drag force, particle weight, buoyancy force

1. The drag force: is given by Newton's law, as

Where, CD = Coefficient of drag

A = Area of particle

w = Density of water

v = velocity of fall

ParticleParticle

W

ࡰ࢈

70

Primary Wastewater Treatment Primary Wastewater Treatment 



2. The weight of the particle (W) pg

3. Force of buoyance ( ) = wg

Where,Vp= volume of particle

w= density of water

p= density of particles

upward and downward force will become equal when v
(in drag force equation) becomes equal to vs.

౩
మ

+ wg = pg

౩
మ

= pg - wg

71

Primary Wastewater Treatment Primary Wastewater Treatment 



p 

p   

For spherical particles

and

p ౭  
ీ ౭

, d = particle diameter

ీ
general equation to calculate settling

velocity of particles
72

Primary Wastewater Treatment Primary Wastewater Treatment 



The coefficient of drag (CD) is a function of Reynolds
number, Re

CD =


(laminar flow or streamline flow)

Where, Re is the particle Reynolds number = ೞ


Therefore, the above equation then becomes,


(m2/s)

73

Primary Wastewater Treatment Primary Wastewater Treatment 



ୱ

ଶ


The above Stoke's equation is valid for particles of size less
than 0.1mm; in which case, the viscous force predominates
over the inertial force, leading to what is known as streamline
settling

a) For transition settling (d between 0.1mm and 1.0mm)
Here



ଷ

ୈ
ୣ ୣ

b) For turbulent settling (d > 1.0mm)
Here



ଷ

ୈ

For turbulent settling, the ୱ reduces to:

ୱ

74

Primary Wastewater Treatment Primary Wastewater Treatment 



Sedimentation Tanks 

• are designed for effecting settlement of particles by 

reducing the flow velocity or by detaining the sewage 

in them. 

• They are generally made of reinforced concrete and 

may be rectangular or circular in plan.

• Long narrow rectangular tanks with horizontal flow 

are generally preferred to the circular tanks with 

radial or spiral flow 

75

Primary Wastewater Treatment Primary Wastewater Treatment 



Fig. of rectangular sedimentation tank

Settling zone

Sludge zone

In
le

t 
zo

ne O
ut

le
t 

zo
ne

Inflow

Outflow

Sludge

Sedimentation basin has four district zones: 
inlet, settling, outlet and sludge zone
Sedimentation basin has four district zones: 
inlet, settling, outlet and sludge zone

Scraper blade

76



o Sedimentation tanks may function either intermittently

or continuously.

o The Intermittent settling tanks are simple settling

tanks which store sewage for a certain period and keep

it in complete rest.

o In a continuous flow the flow velocity is only reduced,

and the sewage is not brought to complete rest, as is

done in an intermittent type.

77

Primary Wastewater Treatment Primary Wastewater Treatment 



Design of a Continuous Flow Sedimentation Tank

Depends on the following assumptions:

1. Particles settles in settling zone of the tank

2. The flow is horizontal and steady and the velocity is
uniform in all parts of settling zone for time equal to .

3. The concentration of suspended solid of each size is the
same at all points of the vertical cross-section at the
inlet end.

4. A particle is removed when it reach the bottom of
settling zone.

78

Primary Wastewater Treatment Primary Wastewater Treatment 



Fig. of vertical cross-section of the tank 79

Primary Wastewater Treatment Primary Wastewater Treatment 



• Let L and H be the length and depth, respectively of the settling 
zone. Let B be the widht of the tank and Q be the discharge rate. 
Then, the horizontal velocity is: 

• And the time of horizontal flow is:

• The time for falling through distance H will be:

Equating equation 3.2 and 3.3:

80

Primary Wastewater Treatment Primary Wastewater Treatment 



ೞ
, is surface/plan area

Equation 3.4 defines the overflow rate or overflow velocity

And suggests all particle with
ೞ

will reach the

bottom before the end outlet of the tank.

 If a smaller particle having
ೞ

enters the tank at

point C it will settle through only at height h. then,

81

Primary Wastewater Treatment Primary Wastewater Treatment 



Therefore, these particles will not settle if they enter the

basin above point C.

82

Primary Wastewater Treatment Primary Wastewater Treatment 



83

parameter value
range typical

Detention time, hr 1.5-2.5 2
Overflow rate,m3/m2/d

Average flow
Peak flow

32-48
80-120 100

Weir loading, m3/m/d 125-500 250
Dimensions, m

Rectangular 
Depth
Length
Width*
Sludge scrapper speed, m/min

Circular
Depth
Diameter
Bottom slope, mm/m
Sludge scrapper speed, m/min

3-5
15-90
3-24
0.6-1.4

3-5
3.6-60
60-160
0.02-0.05

3.6
25-40
6-10
1

4.5
12-45
80
0.03

Table. Design criteria for primary sedimentation tank

*must divide into bays of not greater than 6m wide
Source: Howard S. Peavy

Primary Wastewater Treatment Primary Wastewater Treatment 



Constructional Details of the Sedimentation Tanks

a. Inlet and Outlet Arrangement

• In order to reduce short circuiting and to distribute the
flow uniformly proper arrangement must be made for
smooth entry of water.

• A most suitable type of an inlet for a rectangular settling
tank is in the form of a channel extending to full width of
the tank, with a submerged weir type baffle wall.

• A similar type of outlet arrangement is also used these
days. It consists of an outlet channel extending for full
width of the tank

84

Primary Wastewater Treatment Primary Wastewater Treatment 



Fig. Section of a submerged 
type or a weir type inlet

Figure of Weir
type outlet

85

Primary Wastewater Treatment Primary Wastewater Treatment 



b. Baffles

• Baffles are required to distribute the sewage uniformly
through the cross-section of the tank, and thus to avoid
short circuiting.

• Both inlets and outlets are, therefore, protected by
hanging baffles,

c. Skimming Troughs

• When the amount of oils and greasy matter is small, a

skim trough is generally provided in the sedimentation

tank itself, near its outlet end,

86

Primary Wastewater Treatment Primary Wastewater Treatment 



d. Cleaning and Sludge Removal

• the deposited sludge should have to removed before it
becomes stale and septic.

• It also reduces the capacity of the tank and its detention
period,

• it leads to the evolution of foul gases formed due to the
anaerobic decomposition.

• Modern sedimentation tanks, however, are generally
provided with mechanical cleaning devices (scraped by
scrapers ).

87

Primary Wastewater Treatment Primary Wastewater Treatment 



Sedimentation Aided with Coagulation

What is Coagulation?
 Coagulation is the destabilization of colloids (very fine 

SS) by addition of chemicals that neutralize the negative 
charges

 Colloids  have a net negative surface charge
 The chemicals are known as 

coagulants, usually higher valence 
cationic salts (Al3+, Fe3+ etc.) 

• Coagulation is essentially a

chemical processes --
-
---- -------

--
----- ------- 88

Primary Wastewater Treatment Primary Wastewater Treatment 



 Then, the destabilized particles agglomerate into a large 
size particles known as flocs which can be effectively 
removed by sedimentation or flotation.

 The process of forming flocs is called flocculation. 

Fig. of sedimentation by coagulation
89

Primary Wastewater Treatment Primary Wastewater Treatment 



Why coagulation and flocculation? 

G
 r

 a
 v

 I
 t

 y
  s

 e
 t

 t
l I

 n
 g

Colloids – so small: gravity settling not possible 90

Primary Wastewater Treatment Primary Wastewater Treatment 



S. 
No.

Name of
coagulant

B.O.D.
removed

as %age of 
total

present

SS removed 
as %age
of total
Present

Dosage
required
in ppm

pH value 
required

for proper
functioning

Remarks

l. Ferric
chloride 80 - 90 90 - 95 25 - 35 5.5 to 7.0

This coagulant is widely used for
sewage treatment, wherever,
coagulation is adopted.

2. 
Ferric
sulphate
with lime

60 80 35 - 40 8.0 to 8.5

Ferric sulphate has been found to be
more effective than chlorinated
copperas, if used in conjunction with
lime. Hence ferric chloride and ferric
sulphate are mainly used, as
coagulants in sewage.

3. Alum 60 80 40 - 90 6 to 8.5
It is generally not used in sewage
although used for treating water
supplies on a large scale.

4. Chlorinated
copperas 70 - 80 80 - 90 35 - 80

5.5 to 7.0
and

9.0 to 9.5

This coagulant is effective for
producing sludge for activated sludge
process.

91

Table of Properties of the important coagulants used in sewage treatment

Primary Wastewater Treatment Primary Wastewater Treatment 



Problems

1. Find the terminal settling velocity of a spherical particle with 
diameter 0.5mm and specific gravity of 2.65 settling through water 
at 20°C

Solution:

Step 1: Assume laminar flow, then = 998.2kg/ and dynamic 
viscosity= 1.002* at 20°C



Step 2: Check Reynolds number
92

Primary Wastewater Treatment Primary Wastewater Treatment 



Re
షర య

షయ మ

Re = 112 which is transition flow

Step 3:
 

Step 4: using general eqn.

93

Re < 1…laminar flow
Re >
1< Re < …transition flow

Primary Wastewater Treatment Primary Wastewater Treatment 



Step 5: With 0.11 repeat step 2, 3 and 4

Re = 55

= 1.18

m/s 

94

Primary Wastewater Treatment Primary Wastewater Treatment 



2. A municipal wastewater treatment plant processes an 
average flow of 5000m3/d, with peak flow as high as 
12,500m3/d. design a primary clarifier to remove 
approximately 60 percent of the suspended solids at 
average flow.

Solution:

Assume overflow rate of 35m3/m2.d

Assume tank shape as circular,

95

Primary Wastewater Treatment Primary Wastewater Treatment 



d=13.5m

Assume depth 3m

And detention time

Exercise: redesign using peak flow and compare the 
result.

96

Primary Wastewater Treatment Primary Wastewater Treatment 



1. A city must treat about 15,000m3/d of water. Flocculating
particles are produced by coagulation and column analysis
indicates that an overflow rate of 20m/d will produce
satisfactory removal at a depth of 3.5m. Determine the size of
the required settling tank. And check detention time, check
horizontal velocity.

Take length to width ratio as 3/1.

97

Primary Wastewater Treatment Primary Wastewater Treatment 



Solution:

I. Compute surface area (provide two tanks at 7500m3/d each)

II. length-to-width ratio of 3/1, calculate surface dimensions.

w*3W = 375m2

Width= 11m

Length=34

98

Primary Wastewater Treatment Primary Wastewater Treatment 



III. Check retention time.

IV. check horizontal velocity

99

Primary Wastewater Treatment Primary Wastewater Treatment 



V. check weir overflow rate. If simple weir is placed 
across end of the tank, overflow length will be 11m 
and overflow rate will be

VI. Add inlet and outlet zones equal to depth of tank and 
sludge zones .

Depth settling zone plus 0.5 freeboard plus 0.5 sludge 
zone.

100

34m 11m

3.5m
3.5m 3.5m

Primary Wastewater Treatment Primary Wastewater Treatment 



Problems

1. Design a suitable rectangular sedimentation tank

(provided with mechanical cleaning equipment) for

treating the sewage from a city provided with an

assured public water supply system, with a maximum

daily demand of 12 million liters per day. Assume

suitable values of detention period and velocity of flow

in the tank. Make any other assumptions, wherever

needed.

Take detention period 2.5 hrs.
101

Primary Wastewater Treatment Primary Wastewater Treatment 



CHAPTER 4

SECONDARY/BIOLOGICAL AND TERTIARY 

WASTEWATER TREATMENT

CHAPTER 4

SECONDARY/BIOLOGICAL AND TERTIARY 

WASTEWATER TREATMENT

102



The Role of Microorganisms in 
Wastewater Treatment 
The Role of Microorganisms in 
Wastewater Treatment 

∞ Micro-organisms are important in the treatment of
WW.

∞ They (bacteria, fungi, protozoa, and crustaceans) play
an essential role in the conversion of organic waste to
more stable or less polluting substances.

How?
►Waste from humans is a useful food substrate for the

micro-organisms.
►And they require cellular building blocks, such as

(carbon) C, (hydrogen) H, (oxygen) O, (nitrogen) N,
(phosphorus) P, and minerals for growth.

►These can be obtained through consuming organic
substances containing these elements, or from
inorganic materials, such as carbon dioxide, water,
nitrate and phosphate.

103



The Role of Microorganisms in Wastewater 
Treatment 
The Role of Microorganisms in Wastewater 
Treatment 

►Micro-organisms also require energy. 

►They obtain this through respiration. In this process 
organic carbon is oxidized to release its energy.

►Oxygen or other hydrogen acceptors is needed for the 
respiration process. 

►Algae and photosynthetic bacteria utilize energy from 
sunlight, while certain types of bacteria can utilize energy 
from chemical reactions not involving respiration. 

►These building blocks and energy are used to synthesize 
more cells for growth and also for reproduction.

►Finally new cells die-off and settle down/removed by 
other means.

104



The Role of Microorganisms in 
Wastewater Treatment 
The Role of Microorganisms in 
Wastewater Treatment 

Three types of processes to represent the conversion of organic 
wastes by micro-organisms. 

1. Aerobic oxidation : utilize oxygen to oxidize organic substances to 
obtain energy for maintenance, mobility and the synthesis of cellular 
material.

2. anaerobic oxidation: utilize nitrates, sulphates and other hydrogen 
acceptors to obtain energy for the synthesis of cellular material from 
organic substances. 

105



The Role of Microorganisms in Wastewater 
Treatment 
The Role of Microorganisms in Wastewater 
Treatment 

 Methane (CH4) is a source of heat but, if released to the atmosphere
without being combusted, it contributes to the greenhouse gas effect.

 hydrogen sulphide (H2S) contributes to WW odour.
3. photosynthetic.

106



Microbial Growth Kinetics Microbial Growth Kinetics 

oGrowth of a microbial population is defined as an 
increase in numbers or an increase in microbial mass.

oGrowth rate is the increase in microbial cell numbers or 
mass per unit time.

oMicrobial populations can grow as: 
1. batch cultures (closed systems) or 
2. continuous cultures (open systems).

107



Microbial Growth Kinetics Microbial Growth Kinetics 

1. Batch Cultures
 When a suitable medium is inoculated with cells, the growth of the

microbial population shows four distinct phases.

108

The lag phase is a period of cell 
adjustment to the new environment

At log/exponential phase the number of 
cells increases exponentially

At stationary phase microorganisms 
cannot grow indefinitely, mainly because 
[...]
substrate utilization rate (q) per day, and is defined as: 

 Under steady state operation, the mass of wasted

activated sludge is further given by:

Where, y = maximum yield coefficient



Biological Wastewater Treatment

151

Ke = Endogenous respiration rate constant (per day)

 The values of y and Ke are found to be constant for

municipal waste waters, their typical values being:

y = 1.0 with respect to TSS (i.e. MLSS)

= 0.6 with respect to VSS (i.e.

MLVSS)

Ke = 0.06 (per day)

From equations (4.5), dividing all terms for we can

also work out as:

ౙ



Biological Wastewater Treatment

152

2. Sludge Volume Index (SVI) 
ois used to indicate the physical state of the sludge produced 
in a biological aeration system.

oIt represents the degree of concentration of the sludge in the 
system,

oDone in lab.
 ୭ ୫୪/୪

ଡ଼୭ ୫/୪

 

ଡ଼

Where, Vo: settled sludge volume in ml in liter of mixed 
liquor.

Xo: concentration of settled  suspended solids in a 
liter of mixed liquor in mg.

o The usual adopted range of SVI is between 50 - 150 ml/gm
and such a value indicates good settling sludge.   



Biological Wastewater Treatment

153

Sludge Recycle and Rate of Return Sludge 

• The relationship b/n sludge recirculation ratio
୕

୕
with Xt

(MLSS in tank) and XR (MLSS in returned or wasted sludge)
is given as:

୕

୕

ଡ଼౪

ଡ଼ିଡ଼౪
,       Where, QR = Sludge recirculation rate in m3/d  

Xt = MLSS in the aeration tank in mg/l  
XR = MLSS in the returned or wasted sludge 

in mg/l 

The settleability of sludge is determined by sludge volume
index (SVI), which is determined in the laboratory.
• If it is assumed that the sedimentation of suspended solids 
in the laboratory is similar to that in the sedimentation 
tank, then: 

ୖ





Biological Wastewater Treatment

154

where, SVI value in mg/l

Then,

The return sludge has always to be pumped and the
pump capacity should be designed for a minimum
return sludge ratio of 0.50 to 0.75 for large plants and
1.0 to 1.5 for smaller plants irrespective of the
theoretical requirement.



Biological Wastewater Treatment

155

Size and Volume of the Aeration Tank
 Using equation (a)

ୡ

Using equation (b)

 Using combination of Equations (a) and (b:

Alternatively, the tank volume can be determined for an 
assumed value of F/M ratio and tank MLSS (Xt). 



Biological Wastewater Treatment

156

Oxygen Requirement of the Aeration Tanks
 The total oxygen requirement may be computed by

using the equation

ଶ
୭ 

୵ ୖ

Where,

ହ

୳

1.42 = oxygen demand of biomass in

gm/gm
 The above formula represents the oxygen demand for

carbonaceous BOD removal and does not account for
nitrification.



Biological Wastewater Treatment

157

Process

type

Flow

regime

MLSS

mg/l
MLVSS
MLSS

F
M

HRT hrs

Volumetric

Loading

kg BOD5

per m3

SRT

(days) c

ܳோ

ܳ
Return

Sludge ratio

BOD

removal

percent

kg O2

reqd. per 

kg

BOD5

removed

Air 

requiremen

t

in m3

per kg of 

BOD5

removed

(1) (2) (3) (4) (5) (6) (7) (8) (9) (10) (11) (12)

Convention

al

Plug 1500 to 3000 0.8 0.4 to 0.3 4 to 6 0.3 to 0.7 5 to8 0.25 to 0.5 85 to 

92

0.8 to 1.0 40 to 100

Taperd

aeration

Plug 1500 to 3000 0.8 0.4 to 0.3 4 to 6 0.3 to 0.8 5 to 8 0.25 to 0.5 85 to 

92

0.7 to 1.0 50 to 75

Step

aeration

Plug 2000 to 3000 0.8 0.4 to 0.3 3 to 6 0.7 to 1.0 5 to 8 0.25 to 0.75 85 to 

92

0.7 to 1.0 50 to 75+

Contact

stabilizatio

n

Plug 1000 to 3000*

3000 to 6000**

0.8 0.5 to 0.3 0.5 to 1.5*

3 to 6**

1.0 to 1.2 5 to 8 0.25 to 1.0 85 to 

92

0.7 to 1.0 50 to 75

Complete

mix

Complete

mix

3000 to 4000 0.8 0.5 to 0.3 4 to 5 0.8 to 2.0 5 to 8 0.25 to 0.8 85 to 

92

0.8 to 1.0 50 to 75

Modified

aeration

Plug 300 to 800 0.8 3.0 to 1.5 1.5 to 3 1.2 to 2.4 0.2 to 0.5 0.05 to 0.15 60 to 

75

0.4 to 0.6 25 to 50

Extended

aeration

Complete

mix

3000 to 5000 0.5 to

0.6

0.18 to 

0.1

12 to 24 0.2 to 0.4 10 to 25 0.5 to 1.0 95 to 

98

1.0 to 1.2 100 to 135

Table 4-4 Characteristics and design parameters of different activated sludge systems



Biological Wastewater Treatment

158

Example 
1. Design a conventional activated sludge plant to treat 

domestic sewage with diffused air aeration system, given 
the following data: 

Population = 35000
Average sewage flow = 180 l/c/d
BOD of sewage = 220mg/l
BOD removed in primary treatment = 30%
Overall BOD reduction desired = 85%

Solution:
Requirements: dimension of aeration tank, dimension of 
secondary clarifier,

Daily sewage flow
ଷ



Biological Wastewater Treatment

159

BOD of sewage coming to aeration

BOD removed in activated plant

Check for Efficiency in Activated plant =85%

From Table 4 4, for efficiency of 85 - 92%, we use F/M

ratio as 0.4 to 0.3 and MLSS between 1500 and 3000.

So let us adopt F/M = 0.30, and MLSS (Xt) as = 3000

mg/l

Using 

౪
, calculate the volume of aeration tank.



Biological Wastewater Treatment

160

V = volume of aeration tank

Check for Aeration period or HRT (t)

Using,
య

య



Biological Wastewater Treatment

161

Check for sludge age(c)
From equation

୲
୭  ୡ

ୣ ୡ
Where, V = 1078m3

Xt = 3000mg/l
y = yield coefficient = 1.0 with respect to MLSS

Q = 6300m3/d
Ke = Endogenous respiration constant = 0.06d-1
Yo = BOD of influent in aeration tank = 154mg/l
YE = BOD of effluent = (154-130.9)mg/l = 23.1mg/l

Substituting the values, we get



Biological Wastewater Treatment

162

ଷ
ଷ

ୡ
ିଵ

ୡ

ୡ ok! as it lies between 5 and 8 days

Check for volumetric loading

Volumetric loading =
୕∗ଢ଼


gm of BOD/m3 of tank volume

ଷ

ଷ
ଷ

(not within the permissible range of 0.3 -

0.7kg/m3) 

So increase the volume of aeration tank!!!



Biological Wastewater Treatment

163

(i) Check for Return sludge ratio (for SVI ranging
between 50 - 150ml/gm

Let us take 100ml/gm.
Using equation

౪
భబల

 ౪

,

Where, SVI = 100ml/gm
Xt = 3000mg/l

భబల

భబబ

=43%

(i.e. within the prescribed range of 25 to 50%) …ok!



Biological Wastewater Treatment

164

Tank Dimensions
Adopt aeration tank of depth (D) 3m and width (B) 4.0m. The

total length of the aeration channel required

ଷ

 Provide a continuous channel, with 3 aeration chambers,

each of 30m length.

 Total width of the unit, including 2 baffles each of 0.25m

thickness = 3 * 4.0m + 2 * 0.25 = 12.5m.

 Total depth provided including free-board of 0.5m will be 3

+ 0.5 = 3.5m.

Overall dimensions of the Aeration tank will be 30m * 12.5m *

3.5m.



Bio log ica l  Wastewater  Treat ment

165

Rate of Air Supply Required

Assuming the air requirement of the aeration tank to be

100m3 of air per kg of BOD removed,

Air required i.e. blower capacity



Bio log ica l  Wastewater  Treat ment

166

Design of Secondary sedimentation Tank
Adopting a surface loading rate of 20m3/day/m2 at
average flow of 6300m3/day,
(i) Surface area required

Adopting a solids loading of 125kg/day/m2 for MLSS of
3000mg/l (3kg/m3),
(i) the surface area required

kg/day/m2

The higher surface area of 315m2 is adopted.
Adopting a circular tank,



Bio log ica l  Wastewater  Treat ment

167

Weir loading for a circular weir placed along the

periphery of the tank having length 20πm will be:

Note: lf weir loading exceeds the permissible value; we

may provide a trough instead of a single weir at the

periphery.

Hence, provide 20 m diameter secondary settling tank.



Bio log ica l  Wastewater  Treat ment

168

Design of Sludge Drying Beds
In order to design sludge drying beds, the quantity of excess wasted sludge

will be calculated by using the equation below:

ୡ
୲

୵ ୖ

ଷ

୵ ୖ

୵ ୖ

ଷ

If density of sludge is known, it is possible to calculate the required volume

of sludge. For e.g. 10 kg/m3 SS concentrating in secondary sludge, sludge

volume

ଷ
ଷ

Note: This secondary sludge volume of 63m3/d shall be taken to sludge

drying beds, along with the primary sludge.



Bio log ica l  Wastewater  Treat ment

169

3. Waste Stabilization Pond

• Is large shallow basins enclosed by earthen embankments in
which wastewater is biologically treated by natural processes
involving pond algae and bacteria.

Types of Pond
• Anaerobic Ponds

• Facultative and

• Maturation/aerobic pond

• WSP comprise a single series of these anaerobic, facultative
and maturation ponds or several of such series in parallel.

• A long hydraulic retention time is necessary because of the
slow rate at which the organic waste is oxidized.

• Typical hydraulic retention times range from 10 -100 days
depending on the temperature of a particular region.



Bio log ica l  Wastewater  Treat ment

170Figure of Waste Stabilization Pond



Biological Wastewater Treatment

171

I. Anaerobic Ponds
• Anaerobic ponds are unmixed basins designed to
enhance the settling and biodegradation of particulate
organic solids by anaerobic digestion.

• Pond depth is usually between 3 to 5 meters and
• HRT for municipal sewage is b/n 1 - 3 days and for
industrial WW may increase to 20 days.

• In cold climates, anaerobic ponds mainly act as settling
ponds, whereas higher sewage temperatures enhance the
anaerobic degradation process.

• At higher temperatures BOD is therefore more effectively
removed.

• Typical TSS removal percentages range between 50 and
70%.

• BOD removal rate is increase with temperature and
range b/n 30 and 75%.



Biological Wastewater Treatment

172

Treatment Mechanisms 

• BOD removal is the combined effect of sedimentation 
and biological degradation. 

• Biological degradation is due to the anaerobic 
degradation of complex organic material. 

• Anaerobic ponds require some preliminary treatment of 
municipal WW. 

• Usually coarse screening  and grit chamber is applied



Biological Wastewater Treatment

173

II. Facultative Ponds 

• are the second treatment step in a pond system.

• In facultative ponds the anaerobic pond effluent is 
further treated, aimed at further BOD, nutrient and 
pathogen removal. 

• Facultative ponds are usually 1.5 - 2.5m deep.

• The HRT of this ponds is varies b/n 5 and 30 days.



Biological Wastewater Treatment

174

Processes In facultative ponds 

• the top layer of facultative ponds is aerobic due to 
oxygen production by algae and the bottom layer is 
anaerobic due to the absence of algae activity. 

• The three main mechanisms for BOD removal are 
aerobic digestion, sedimentation and anaerobic 
digestion.

• Sedimentation results only in temporary storage of BOD 
in the sludge layer.

• This BOD (in sludge) is removed while the pond is de-
sludged. Part of the sludge BOD is however anaerobically 
transformed into methane gas.



Bio log ica l  Wastewater  Treat ment

175

Figure of BOD removal mechanisms in a facultative pond



Biological Wastewater Treatment

176

III.Maturation Ponds

Maturation ponds are shallow ponds (1 - 1.5m deep).

An active algal biomass is maintained throughout the
entire depth of the system
so that during daytime large amounts of oxygen are
produced.

BOD removal is much slower than in facultative ponds,
since the most easily degradable substances consumed
already.

The major application for maturation ponds is to polish
or upgrade facultative pond effluents and achieve
substantial microbial reductions to allow safe use of the
effluents in agriculture or aquaculture



Biological Wastewater Treatment

177Photo of Kaliti (A.A)WSP- effluent diversion weir for irrigation



Biological Wastewater Treatment

178

Removal of Pathogenic Microorganisms in maturation pond

• Pathogen removal occurs in anaerobic, facultative and 
maturation ponds, but only maturation ponds are designed on 
the basis of required removal rates for pathogens.

• Four groups of pathogenic micro-organism can be 
distinguished in WW: bacteria, viruses, protozoa and 
helminthes.

• Both helminth eggs and protozoan cysts are removed by 
sedimentation. 

• Removal bacteria (fecal coliform) and virus is due to a 
combination of several processes: 

• Adsorption to particles and subsequent sedimentation 
• Grazing by other micro-organisms (protozoa) 
• Natural decay



Biological Wastewater Treatment

179Figure of Typical scheme of a waste stabilization system



Biological Wastewater Treatment

180

Physical Design of WSP
i. Pond Location: Ponds should be located at least 200m 

downwind from the community they serve and away from 
any Likely area of future expansion. 

ii. Preliminary Treatment: adequate screening and grit 
removal facilities must be installed.

iii. Pond Geometry: pond geometry includes not only the shape 
of the pond but also the relative positions of its inlet and 
outlet.

iv. Pond Configurations: Configurations can includes either 
series or parallel operations 

• the advantages of series operation is improved treatment because of 
reduced short circuiting and 

• the advantages of parallel configuration is that the loading can be 
distributed more uniformly over a large area 

• combinations of parallel & series operation can be accomplished



Biological Wastewater Treatment

181

Process Design of WSP

i. Effluent Quality Requirements

• The general WHO guideline standards for the discharge 
of treated wastewaters into inland surface waters :

Parameter Effluent limit
BOD 30 mg/l
Suspended solids 100 mg/l
Total N 100 mg N/l
Total ammonia 50 mg N/l
Free ammonia 5 mg N/l
Sulphide 2mg/l
pH 5.5 – 9.0



Biological Wastewater Treatment

182

ii. Design Parameters 

The four most important parameters for WSP design are 
temperature, net evaporation, flow and BOD. 

Faecal coliform and helminth egg numbers are also important 
if the final effluent is to be used in agriculture or 
aquaculture.

The usual design temperature is the mean air temperature in 
the coolest month (or quarter). 

Net evaporation has to be taken into account in the design of 
facultative and maturation ponds, but in anaerobic scum……

The mean daily flow must be estimated since the size of the 
ponds, and hence their cost, is directly proportional to the 
flow. 



Biological Wastewater Treatment

183

• The BOD may be measured using 24-hour flow-weighted 
composite samples. 

• If WW does not yet exist, it should be estimated from the 
following equation:

Where

B = BOD contribution, g/c/d

Q = wastewater flow, l/c/d

• Values of B vary between 30 and 70g/c/d, with affluent 
communities producing more BOD than poor 
communities.

A suitable design value for Ethiopia is 45g/c/d 

(source: AA Water Sewerage Authority report 2003) 



Biological Wastewater Treatment

184

• Faecal coliform Nos. are important if the pond effluent is 
to be used for unrestricted crop irrigation or for fishpond 
fertilization.

• The usual range is 107- 108 faecal coliforms per 100 ml, 
and a suitable design value is 5*107 per 100 ml.

• Helminth egg numbers are also important when pond 
effluents are used for restricted crop irrigation (irrigation 
of all crops except salads and vegetables eaten 
uncooked) or fishpond fertilization.
• The usual range is 100 - 1000 eggs per liter.



Bio log ica l  Wastewater  Treat ment

185

Design of Anaerobic Ponds
Designed without risk of odour & nuisance on the basis 
of volumetric BOD loading (v, g/m3/d), which is given 
by:

v = 

Where = influent BOD, mg/l

Q = flow, m3/d

V = anaerobic pond volume, m3
Once a value of v has been selected, the anaerobic

pond volume is then calculated from above equation.
 The mean hydraulic retention time in the pond (, d) is

determined from:



Bio log ica l  Wastewater  Treat ment

186

Temperature (0C) Volumetric loading

(g/m3d)

BOD removal (%)

< 10 100 40

10 - 20 20T - 100 2T + 20

20 - 25 10T + 100 2T + 20

> 25 350 70

Table of Volumetric loading (g/m3/d) Vs temperature

• Retention times in anaerobic ponds < 1 day should 
not be used. 

• If the value of < 1 day, a value of 1 day should 
be used and the corresponding value of V 
recalculated.

Source: Mara and Pearson, 1986 and Mara et al., 1997



Bio log ica l  Wastewater  Treat ment

187

Design Facultative Ponds 
designed on the basis of surface BOD loading(λS, 
kg/ha/d), which is given by:

λS =

Where = facultative pond surface area, m2